AN2 Y

TEST RESULTS 'FROM FORGINGS MADE BY VESSRS.T.FIRTH &
SON8 LTD.,SHEFFIELD ,FOR VESSRS.HARLAND & WOLFFP's G 0 /45.

Lloyds No. Description. Tensile Tons FRlong.on 3*. Bends.
ber sq.inch.

1607 Pro.shaft 3314 32.0 180
" " 31.6 31.0 »
1608 “ro.ghaft 31.4 32.0. .
" " 31.6 32,0 »
1695 Inter,Shaft 32.0 33.0 "
" " 32.0 33.0 .
1696 Inter.shaft +32.0 29.0 *
" " 31.6 30.0 »
1744 Inter.shaft 50.6 30.0 "
" " 30.2 33.0 g
1725 Inter.Shaft 31.8 30.0 ’
. ’ 31.8 29.0 "
1734 Thrust Shaft, 30.6 32.0 »
1735 Thrust Shaft 30.8 34,0 .
1749 Inter. Shaft 30.8 30.0 ’
. » 30.6 34.0 ’
781 Inter.Shaft 51,0 31.0 "
: " 51.4 32.0 .
782 Inter.Shaft 3.6 30.0 "
’ Y 31.6 34.0 "
783 Inter.Shaft 30.4 55.0 v
. » 29.8 34.0 "
784 Inter, shaft 31.8 32.0 "
= » 51.2 32.0 ’
780 Inter.Shaft 31.6 32,0 "
: . 29.6 51.0 g
1819 Pro.shaft 30.6 28.0 .
. » 30.4 34,0 #

(8igned) J.PRINGLE. Wy
Surveyor to Lloyd's Register,sheffiel
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